(v

DF250RTB-20 &4 H 5% Bt

DF250RTB-20 PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard. To find out the
name, ltem

code or fitment you may check in the illustration with the size and
appearance .Then with the no. in the illustration you will find out the name,
item code and quantity.

There will nn notice ta voill ahead of anv chanse nf the infarmatinn in this

Pavand

1




tnere will NnO notice 10 you dneda or dny cnadnge or tne inrtormatuon in tnis

KN Engine

id B 5 D EEAR [ HE
NO.| Code name Chinese Description Q ty
1 01010082 KMl Engine 1
2 01030008 ik Carburetor Assy 1
3 06990001 I IERE Secondary Fiflter 1
4 06030002 JRIHE 4. 5%8. 5 Gasoline Pipe 4.5%8.5 15CM
5 12010007 8.5 0il Tube Clip 4
6 01040049 B M 17200-G05-001-01 Air Filter Assembly 17200— 1
7 01020080 AR R AT Gear Shift Lever 1

B2




ALK E AR LR B4 Cylinder Head ASSY/Cylinder ASSY

i 5 DS E s
NO. [ ITtem Code Chinese Description Q ty
1| 91201-1006-00000X | CB125JIFL3K i o JHAZERMS (114K) Cap Nut M3
2 | 93301-80852018000 | CB1253%JiB kA s 5x2x18 | Cap Nut Copper Washer 8.5x2x18
3 |B166740A06003570X| GB16674/NEUEHRM6 X 35 (3 (14%) Bolt M6x35
4 | 11230-1006-00000G | CB125JH15 175 % (6806) Cover, Valve Chamber
5 ] 90101-20350000300 | CB125% [ 12507835 X 3 (FHERL) Valve CoverO-ring 35x3
6 | 81300-1006-0000 | CB125JHi-k 1£ 2£ 5tk (CB125 i) Spark Plug
7 | 91521-08001400000 T05E A8 X 14X 6. 3 Pin 8x14x6.3
8 | 11015-1006-0000 CB125 A5 i it 2E Casing Cap
9 | 1122B-ME05-000086 | (B250D-Gfil <401 (FR{% 11 £ 6806))8/58 Cylinder Head Assy
10 | 90101-20335000300 | CB1253 5 450T% 133, 5 X 3 GRELAR) Inlet Pipe O-ring 33.5%3
11 91127-1006-0000 | 1258 Ak ke (Ml L: 27mm) Inlet Pipe Stud Bolt

12 15800-L044-0041| CB200#E & 414 (JQ-9XHB) Inlet Pipe Assy

13 |B061700006000090X|  GB6170MERIME (== [14%) Nut M6

14 |B057830006002070X | GB5783ME M6 X 20 (2= FH4%) Bolt M6x20

15 |B061700008000090X|  GB6170MERIMS (== [14%) Nut M8

L7 | 91138-1008-01000X | 01250031 HE IR EHRMS X 38 (2 1) Stud Bolt M8x38

18 |B166740A06012570X| GB16674/NATIEHEME X 125 (3% [14%) Bolt M6x125

19 ] 93301-30622013008 | 70%l3k 354k a6, 2X 2X 13 (F155) Washer 6.2x2x13

20 | 91521-10002000000 CG125/1E 74510 X 20 Pin 10x20

21 | 90101-20750000265 | cBi2s/ s 0T IET5 X 2. 65 GUitIR) Cylinder Head O-ring 75%2.65
22 190202-1006-0000 | CB125 I/l Sk I o 95 ) #4 Cylinder Head Gasket

23 |11227-1006-100186 | CB1 2514l 3k /2% (Z3K) CDI 6806 Left Cover of Cylinder Head
24 |B166740A06002070X| GB16674/NAHIEHEMG X 20 (22 [14%) Bolt M6x20

25 | 9022B-ME05-0000 | CB250D-G* L3k B #41 & (4 /8) Cylinder Head Gasket Assy
26 | 1110B-ME05-000086 | CB250D-G/S it bk (KTFR250 6806) Cylinder Block Assy

27 90205-1025-0000 CB150D T T A 25 44 Cylinder Block Gasket Assy

e L i L\ S B e L e S i i NS R R NS R A NS R N R i B NG i e N B NG i B NS TN N I SN Y SN N

o4



万先馀
万先馀:
JT-10-10-321


BES M) Camshaft & Valves

i 5 LD S gL 3L 4 FR =
NO. [ ITtem Code Chinese Description Q ty
1 | 15403-1006-0000 | CB125JH1<, 7] 18] B i 5 b2 R Nut,valve Clearance 2
2 | 15404-1006-0000 | CB125JH1S.1 7 18] B 1 1 b2 4T Screw, Valve Clearance 2
3 | 1540A-1006-0000 CBI25JHIR 1B HE Rocker Arm ASSY,valve 2
4| 15707-1006-0000 CBI25 114k Valve Locker 4
5 115705-1006-0000 |  CB1251, 1] 5% s ( |) Spring Seat(upper) 2
6 | 15710-1006-0000 | CBI25H/ <11 N Mo SE 4] & Inner Out Spring Assy 2
7 | 1572B-1008-0000 CG125DF4 v B2 A Seal, Valve Stem 2
8 | 15708-1008-0000 | CG125D" [P i we gl () Spring Seat(lower) 2
9 |15706-1008-0000 | CG125DK )45 FafE (F) Spring Seat(lower) 2
10 | 15702-LA74-0000 | CB200-CHE< ] GHESE &4 Exhuast Valve 1
11 | 15701-LA74-0000 CB200-Ci#<.17] Intake Valve 1
12 |1553A-ME05-0000| CB250D-G4% 4% 5 AR 20 & Chain Guide Plate 1
13 |15301-L044-0000| CB2001ER} MBhEERE (34) Timing Driven Sprocket 1
14 |B057830006001270B| GB5783EAEM6 X 12 (FH4¢) Bolt M6x12(white zinc) 2
15 | 1532B-ME05-0000 | cB250D-GE I 4 2% 404 (7X 104 HT4E) Sprocket Chain 1
16 |1552A-ME05-0000| CB250D—G4% 4% ok EAR 240 & Tension Plate ASSY 1
17 | 93301-70851514000 | 70-5 [ & il 40 34 B8, 5X 1. 5X 14 Washer 8.5x1.5x14 1
18 |91109-1006-00000X| CB125 5k &4 EaE A% (FH4%) Tensioner Axle Bolt 1
19 |90211-1049-0000 CB125D5kK 5% 2% % ff 3 Tensioner Gasket 1
20 |1554B-1049-000086| CB125D7K "% #&2H & (6806) Tensioner Assy 1
21 |B000700106001670X| GB70. IHBATM6 X 16 (2= [1%E) Bolt M6x16 2
22 | 90101-20090000180 | CB1257K 320/ 9 X 1. 8 (EAEK) Tensioner O-ring 9%1.8 1
23 191120-1006-0000 | CB125/HI 7K ' i 5 2 42M6 X 10 Tensioner Bolt M6x10 1
24 | 15402-1006-0100 | CB125[—24 | 1328 4l (PDKL F) Rocker Shaft 2
25 | 15100-ME05-0003 | CB250D—G "y %6 i (TP 1K) CB250D-G Cam Shaft Assy 1
26 | 11201-1006-0000 | CB125 1< 1 408 il & A7 AR Rocker Arm Positioning Plate 1
27 |B0081901060016208 | GB819. 1H24TM6 X 16 (FH4E) Screw M6x16 1
28 |2143B-L044-0000 CB200%: &4 AL & Chain Protect Plate Assy 1
29 |B166740006001670B | GB16674 KFHUEFEM6 X 16 (F14E) Bolt M6x16 1




Hi #4835 Crankcase Cover 1

31
Mi%h#5 55 CRANKCASE COVER
i e A BR EER N
NO. Item Code Chinese Description Q ty
I |B166740A06004070X| GB16674/NEHEMMOx40(2% FEE) Bolt M6x40 10
2 |B166740A06005070X| GB16674/MHIBHEM6X50(2% F14F) Bolt M6x50 1
3 | 12426-1008-0000 CGI125DHL M5 B 0il Lelve Sight Window 1
4 190304-1006-0000 | CB125/ ) shihiE 16x28x7(T ) QOil Seall16x28x7 1
5 | 2242A-1A1801000F | PZ1255 & 285 N8 2 & Controling Arm ASSY,Clutch 1
6 | 90101-30087000190 | CB125HHR: A OTK 8. 7x LOGRIRI) O-ring 8.7x1.9 2
7 122427-1006-0000 | CBI125JHIES A s RV g8 Clutch Controlling Arm Spring 1
8 | B0087901030120000 GB879.144 3x12 Pin 3x12 1
9 |14301-1006-01000G| CB125HIbLI R4 & (AR PR Oil Gauge ASSY 1
10 | 90101-10180000300 | CG1258Lit R OJERE 18x3(T I Oil Gauge O-ring 18%3 1
11 |12421-1008-660063 CG125DA A % [ (IR 6805] Hig Cover COMP. Right Crankcase 1
12 | 91521-08001400000 T0E I EH8x14%6.3 Pin 8x14x6.3 2
13 190206-1008-0000 | CG125D4 i il 46 75 25 F5 #4 Gasket, R.Crankcase Cover 1
14 |B166740A06002570X| GB16674/NEIBHEM6x25(2% [F14%) Bolt M6x25(blue white zinc) 3
15 |B166740A06003570X| GB16674/MLIZHEM6Ex35(2% F%E) Bolt M6x35(blue white zinc) 1
16 |B008180006001220x | GB81SHEETM6OX12(2% HEE) Bolt M6x12(blue white zinc) 4
17 |B166740A06005570X| GB16674/NEIBHEM6x55(2% [F14%) Bolt M6x55(blue white zinc) 2
18 |B166740A06003570X| GB16674/MLIZHEM6Ex35(2% F%E) Bolt M6x35(blue white zinc) 1
19 |B166740A06002070X| GB16674/NMTIZHM6x20(2: F1£E) Bolt M6x20(blue white zinc) 3
20 |B166740A06006070X| GB16674/NitIEHEM6Ex60(2% F15F) Bolt M6x60(blue white zinc) 1
21 |B166740A06002870X| GB16674/NTIEHEM6%28(2% FEF) Bolt M6x28(blue white zinc) 2
22 | 90204-1049-0000 | CB125D /= BH 4 6 Al 5 2 2 Gasket, L.crankcase Cover 1
23 | 91521-08001400000 T0E I EH8x14%6.3 Pin 8x14x6.3 2
24 192102-1008-0001 | CG125D i il 7k (kI Oil Bearing 1

Pavand

6




&4 5 Crankcase Cover 2

45 2% CRANKCASE COVER

=2 e IS o 34 W B
NO. [ ITtem Code Chinese Description Q ty
25 | 12301-1049-000063 |  CB125D7z Bk i 26 FIHL (MBE) 6805] Front part, L.Crankcase Cover 1
26 | 90101-10132000265 | C100/MIFL O 13.2x2.65( T 5K Manhead O-ring 13.2x2.65 1
27 | 12303-G011-00000G C100/NMRFL 5 (F1E5) Cap, Small View Hole 1
28 | 90101-10274000265 | C100KHIFL 36O 127 4x2.65( T ) O-ring 27.4x2.65 1
29 [12307-1008-10010G|  cG125D7% i 5143 (ZONGSHEN 6itfe 5k (15%) Decoratecover L.Crankcase Cover 1
30 | 90101-10630000265 | CBI125DAUEE O 63x2.65(T K O-ring 63%2.65 1
31 |12308-1049-01000G| CBI12SDRU % 3 [ I (L) 4] Cover,Reduction Gear 1
32 |12302-1049-430063 | CBI125D7: M5 #[(CB125D-PT-134) 6805] Rear Part,L.Crankcase Cover 1




IR

B 2

A% Clutch ASSY

CLUTCH

i = o A R gL 3L 4 R s
NO. | Item Code Chinese Description Q ty
1 | 22150-LA73-0100 |CG200-A/KA-34#E & asbh B4 & Out Case Cover, Clutch 1
2 22002-1006-0000 | CBI125MHIES £ % 44 4 £ Washer For Spline 1
3 | 22122-LA73-0000 | CG200-A7K¥A B & 28 54 Pressure Board,Clutch 1
4 | 22214-LA73-0000 | CG200-A7K A 8545 28 - 5h BE 1 F Drive Friction Dics 7
5 22215-J034-0000 | CG150DE £ 4% MBNEEIE Fr (75 F) Outer Friction Dic A 6
6 | 22105-LA73-0100 | CG200-A/K¥A-3#2 & dsh0E Central Sleeve,Clutch 1
7 | 22142-LA73-0000 | CG200-A7KA 2575 4 L 5% Clutch Spring 6
8 | 22121-LA12-0000 CG200D-B & £ #8 bifi 75 Cluct End Cover 1
9 |91129-J034-00000B| CG150DFE; £ 483 22 SR MSx20(F14%) Bolt M5x20 6
10 | 22403-1006-0000 CBI125/1ES & S HERT Pushing Rod,Clucth 1
11 | 92102-00000016003 47 (16003) Bearing (16003) 1
12 191403-1008-0000 |  CG125D & &5 254420 Elastci Check Ring 1
13 | 22000-LA73-0903 | CG200-A7K¥A-3#2 & 4% ik Clutch Assy(Without Bearing) 1

8




AL B/ DL IR TE A 3 4F 011 Pump/ 0il Filter

i lae] D EEA E =
NO. [ ITtem Code Chinese Description Q ty
1 |14200-1A20-0100| SBI125-2#HL i€ 2% 451k Oil Filter 1
2 | 14201-1006-0000 | CB125fHIAL i i i 2 o vl 5 il Pipe 1
3 |B0081901050012208 | GB819.1#RETMSx12(H£F) Screw M5x12 3
4 |14202-1006-0000 | CB 125 BIALIHE i 55 H i o 5% Spring of Oil Pipe 1
5 | 14207-1A20-00000w | SB125HLi I 4% 55 (M Austifr) Oli Filter Cover 1
6 | 14208-1006-0000 | CBI125HIHLIHIJE T % T 1148 Oli Filter Pin 1
7 190209-1A20-0000| SB1257Ei7 4 it 7 55 Ff #4 Gasket ,Oil Filter 1
8 [91203-1A20-0000|  SBI25HLiM JE T ARIZ T Oli Filter Nut 1
9 22004-1006-0000 | CB125HIES & SRR TL 2 8] 16.5x2x27 Dish Washer,Clutch 1
10 |14203-TA20-0100| SBI125-2#HLiH1 &7 5% 5% 14114 Rotor Assy.of Oil Filter 1
11 | 23101-1006-0000 CBI125 X 5hiA Primary Drive Gear 1
12| 90101-10094000240 | CG125HLiIZROTRE9.4x2.4( T i K2) O-ring 9.4x2.4 2
13 |B0081901040010208| GB819.1MRETM4x10( H%F) Screw M4x10 2
14 114108-L044-0200| CB200ALH % 36 AR (F /2% 44 Oil Pump Cover 1
15 |14111-L044-0200| CB200#Li% P F(RUER= #1) Inner Rotor, Oil Pump 1
16 |14112-L044-0000 CB200HLI ZE 4 1 Outer Rotor, Oil Pump 1
17 |14110-L044-0200 | CB200HL7H 2 (L B =X A A7) 0Oil Pump Body 1
18 |14102-L044-0001 | cR20obLihiE ikt m=1.75 z=37 HU&= 4tk Gear,Oil Pump 1
19 |14107-L044-0200| CB200HL: % 2 fl (i 40i4) Shaft, Oil Pump 1
20 |14113-L044-0000| CB200#LiZE 16 % (Al k) Gear Cover, Oil Pump 1
21 |B0578200050020708| GBS5782MEFEMS*20( A EE) Bolt M5x20 2
22 | B0081901060030208| GB819.18R£TM6x30( I £¥) Screw M6x30 2
23 | 14100-L.044-0000| CB200HLIMZE #3714 HIER) Oil Pump Assy 1

9 W




A48 Crankcase 1

B ER

=]

lid el AP iy
NO. [ Ttem Code Chinese Description Q ty
1 |B166740A06005570X| GB16674/NIEMEMOX55(2% [15F) Bolt M6x55 1
2 | 22422-1A18-01000G | PZ125-2#3 & 23R L B (4%) Clutch Cable Holder 1
3 191102-1.044-0000| CB200HT Ak I H2B(229mm) Cylinder Stud Bolt B 1
4 191102-L044-0100| CB200-2# 4T Wk 2 B(229mm) Cylinder Stud Bolt B 1
5 |B166740A06002870X| GB16674/NMEHEHM6Ex28(22 F14¥) Bolt M6x28 2
6 | 1222B-ME05-010063 | CB250D-GA7 il 4l £ (M 754 F 6805) Right Crankcase Assy 1
7 192102-000HK212810 E K (HK21%28x10) Bearing (HK212810) 1
8 | 18097-1008-0000 | CGI125DESMEHE 1 it Clamp 3
9 |12130-MA95-0200 | cGas0-3#B VB LEMEL K2 D) Pipe ASSY 1
10 | 91521-10001400000 CGI125HE i EH10x14 Pin 10x14 4
11 | 91101-KA35-0000 | IB175-FC/HLALEEKEA(240mm) Cylinder Stud Bolt A(240mm) 2
12| 90208-ME05-0000 |  CB250D-G i il 5 25 1 4 Crankcase Gasket 1
13 |1431B-1006-0000 |  CBI25FAIHLutId JE M H & Olil Filter Strainer 1
14 | 14221-1006-0000 |  CB125 AL i 318 o4 56 5 Spring of Oil Filter Strainer 1
15 | 90101-20350000300 | CBI125"<[ 1350 H35x3(SEEK) O-ring 35%3 1
16 | 11230-1006-00000w | CB125J 1] = d (M ALBEAK) Cover, Valve Chamber 1
17 190301-1006-0000 | CB125J#kY R i 14287 (T IEHR) Oil Seal 14x28x7 1
18 | 88001-1049-0500 | CB125D#YS & (.44 [l Frd) Gearshift Switch plate 1
19 |91204-1049-0000 | CBI125DAY EARIERIM10 Nut M10 1
20 |8803B-1049-050055|  CB12sDR G4k 4 (4R L:550) 8 11DO1 Gearshift Switch Lamp 1
21 | 12103-1008-0000 CG125D#44k A Positioning Plate 1
22 |B166740A06001270B| GB16674/NEIEFM6Ex 12(H4E) Bolt M6x12 1
23 |B166740A06005070X| GB16674/NEHIZFEM6X50(2% [14F) Bolt M6x50 10
24 | 1212B-1a27-000063 | CB133 /¢ il 4l 56 4H. 4 (6805) Left Crankcase Assy 1

210 W




Hi#h48 Crankcase 2

=2 e IS o 34 W B
NO. [ ITtem Code Chinese Description Q ty
25 192102-1008-0001 |  CG125D i il A& (g Fk) Bearing 1
26 | 92102-00000006204 7K (6204) Bearing (6204) 1
27 190303-1006-0000 | CB125JI 8 i £20x34x7( T i) Oil Seal 20x34x7 1
28 192102-000NK 152312 RE A (NK15%23%12) Bearing (NK15%23x12) 1
29 192102-0000TM6202Z 7K (TM620227) BearingG (TM62027) 1
30 | 92102-00000006006 7 (6006) Bearing (6006) 1

#;O11 W




HH AT /75 2E Crankcase Connecting Rod ASSY/Piston

Bl AT B/ 9 2
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

P (i A ED SR K

NO. | Item Code Chinese Description Q ty
1 | 13103-ME05-0000 CB250D-Gi% ZE3f— Piston Ring 1 1
2 | 13104-ME05-0000 CB250D-Gif ZE 38 — Piston Ring 1 1
3| 13120-ME05-0000 CB250D-GiHi M 4H & Oil Ring ASSY 1
4 | 1310A-ME05-0100|  CB250D-Gi ZEFF 1 i Pistonring ASSY 1
5 | 91401-1006-0000 CBI125/5 ZE44 44 Check, Piston Pin 2
6 | 13102-LA66-0000 CG200-AJE ZE4H Pin Piston 1
7 |13101-LE26-0000 CBB2003 % Piston 1
8 |92102-00TMsco6B42| 7t A Al K (TM-SC06B42) Bearing (TM-SC06B42) 2
9 | 13220-ME05-0000 | CB250D-GHi i iEAT24H & Connection Rod Comp 3 1
10 191601-1008-0000 |  CG125D}: [ §i#25x14x4 Woodruff Key 1
11| 13222-ME05-0000 | CB250D-GIER F #h#E4e Drive Sprocket 1
12 |1320B-ME05-0000| CB250D-G 43T #14F Crankshaft Connection Rod Assy 1

;12 W




AEZIHLAY Transmission Mechanism 1

——40

i 5 DS E =
NO. | Item Code Chinese Description Q ty
1| 93301-61521025000 | CB125 ¥ % 1L HE 8] 15.2x1x25 Washer 15.2x1x25 1
2| 23222-LA73-0002 | CG200-AZK ¥ T 5244 14 56 Gear M-2 1
3| 23222-LA73-0005 | CG200-AZK A 5SS 14 56 Gear M-5 1
4 123223-1006-0000 | CBI12514 & kg1 17.3(20)x1.6x26 Washer17.3(20)x1.6x26 3
5 191402-D002-0100| 70J5 zh5i#4 P8 18.5x1.2x22.1 | Start Axle Check Ring ¢18.5%1.2x¢22.1 3
6 | 23222-LA73-0004 | CG200-A7K ¥ 544 1556 Gear M-4 1
7 | 23222-LA73-0003 | CG200-AZK ¥ T 534 1458 Gear M-3 1
8 | 23221-LA73-0000 CG200-A7K ¥ = filit il Transmission Main Shaft 1
9 | 93301-62020527000 |CB125 %l 11 #E 4 8] 20.2x0.5%27 Washer 20.2x0.5x27 1
10 |23231-1008-0000 | CG125D ML i 4 & Final Shaft 1
11 | 93301-61521030000 | CB125F %l 1EHEHPE 15.2x1x30 Washer 15.2x1x30 1
12 |23248-1008-0000 | CG 125D Ji Bl A thi 6 Gear 1
13 |23203-1008-0003 | CG125DE 4 JH 8 ik f 4 & Gear Bush 1
14 | 93301-51650524000 | CG 125Dl - HEH P 16.5%0.5%24 Washer 16.5%0.5%24 2
15 | 23242-LA73-0001 | CG200-A7K7A b 1R 556 Gear C-1 1
16 |23203-1006-0001 | CBI125EI%H 1R 4541 & Gear Bush 1
17 | 23242-LA73-0003 | CG200-A7KZA Il Hh3 RS 5 56 Gear C-3 1
18 | 23242-LA73-0004 | CG200-A7K7A il FhdRY U5 5 Gear C-4 1
19 |23241-1008-0000 | CG125D-1#TL A4 E 41t Transmission Counter Shaft 1
20 | 23242-LA73-0005 | CG200-A7K ¥ Bl SRS 1 %6 Gear C-5 1
21 | 23242-LA73-0002 | CG200-A7K ¥ Bl 204 i %6 Gear C-2 1
22 | 93301-52001027000 | CG125DE % 1L HEHLPE] 20x1x27 Washer 20x1x27 1
23 | 23401-MA95-0001 | CG250F Bh#E4:(520.13) Drive Sprocket(520.13) 1
24 |23402-1006-0000 | CBI125 3= 5hHE5E [F & Bt Fixing Plate, Drive Sprocket 1

B O13 W




fEFHLH Transmission Mechanism 2

——40

?

i

o344 Bk R

i

NO.

Item Code

Chinese Description

Q ty

25

B057830006001070B

GB578342FM6x10( FH4F) Bolt M6x10

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

23220-LA73-0000

CG200-A/KA& T #iZH & Tansmmison Main Shaft

41

23240-LA73-0000

CG200-AZKA-1#E #heH & Transmmison Counter Shaft

42

23200-LA73-0200

CG200-A7K 24 El il & Tansmmison Shaft ASSY

%14 W




AR MLF Gearshift Mechanism

i = o A R gL 34 BR s
NO. [ ITtem Code Chinese Description Q ty
1| B0089401120000000 GB894. 114812 Circlip 12 1
2 | 24303-1006-0000 CBI25 it o5 3% Gearshift Plate Spring 1
3 24319-1006-0000 | CB125 I H kbR (FLA% [ Brid) Gearshift Plate 1
4 |24301-1006-00000C| CBI125 ik fizil & (FRd E ks #48) Gearshift Shaft ASSY 1
5 124302-1008-0000 | CG125Duf[a] {7 5 5 Return Spring 1
6 | 93301-51400520000 | CBI125FHIHkY B 14%0.5%20 Washer 14x0.5x20 2
7| B0089401140000000 GB894.14% P8 14 CirClip 14 1
8 24300-1006-00000C|  CBI2SHIHERIT HIHCBI2SH T ) Gearshift Lever ASSY 1
9
10
11 | 24107-1006-0000 CBI125J14R X Gearshift Spork Shaft 1
12| 24104-1006-0000 CBI125/1 I A $ X Right Fork, Countershaft 1
13| 24106-1006-0000 CBI125JA =54k X Center Fork, Mainshaft 1
14 | 24105-1006-0000 CBI125 il 2 4k X Left Fork, Countershaft 1
15 |91126-1008-00000B| CG125D T2 MR K H M (%)) Bolt 1
16 | B0009300060000000 GB9358446 Washer 96 1
17 | 24202-1006-0500 | CB12:5 i i 52 A (A% [ B Ay Stopping Plate 1
18 | B0011901040100000 GB119.1444x10 Pin 4x10 1
19 |24213-1006-0500 | CB12:5 125 i k(TR [ B k4 & Gearshift Drum 1
20 | 24304-1006-0000 CBI125J#1 58 S i 3% Spring, Locating Plate 1
21 |2434A-1008-0000 | cG125D5e i (i bk PU/Z A FRRS) Locating Plate ASSY 1
22 |B0578300060020708| GBS5783MEFEM6x20( AEE) Bolt M6x20 1

15 W




TGN Magneto ASSY

WEEALS B MAGNETO COMP

i = o A R gL 34 BR g
NO. Item Code Chinese Description Q ty
1 |82120-IA27-000160| consssrnsmavion =i Lisora Stator ASSY, Magneto 1
2 |82130-IA27-0200 | cpiasiniuhiss 4102V i2h HESO EARR) Rotor ASSY, Magneto 1
3 |B0082300040010208 | GB823MEETM4Ax10( HEE) Screw M4x10 2
4| B0009300040000000 GB93 74 Washer ¢4 2
5 |B166740A06002870B| GB16674/NEIRFEMO6X28( 1) Bolt M6x28(white zinc) 2
6 | 91106-1008-0000 | CG125DHE AL 23518 4M10%x36| Magneto Mounting Bolt M10x36 1
7 |91197-1008-00000C| cGiaspiiss & s HiziMs<1szsr) | Overrunning Bolt M8x18(color zinc) | 3
B 82130-1049-0301 | coiospasmsiss raisavsi f s 4% Rotor ASSY, Magneto 1
9 | 21300-LA73-0000 | CG200-AK A #5258 S (B 20) Overrunning Clutch Assy 1

16




B sIHLM Electrical Starter

LA B L
ELECTRIC STARTING MECHANISM

i = o A R EDER g
NO. | Item Code Chinese Description Q ty
L | 82200-ME05-020280 | CB250D-G-2#J2 3 L HL ¥ (6805 2% HLI:800) Starting Motor ASSY 1
2 ] 93301-51050518000 | CG125DXUBL i HE 4 #10.5%0.5x18 Washer 10.5x0.5%18 4
3 |21402-1049-0000 CBI125D XUk ik F il Shaft, Reduction 1
4| 2140A-L044-0100 | CB200-2#XUEk N FEHA(—) Gear, Reduction, 1 1
5 |21401-L044-0000 CB200XU K A FE (=) Gear, Reduction, 2 1
6 | 82202-ME05-0000 CB250D-G Hi 1% 2% i CB250D-G Electric Machine Mounting Base Washer 2
7 |2142A-TA27-0000| CB133/5 30 ki & (AR CB133 Plate Gear ASSY 1
8 | 93301-E2203534000 |CB125D-2#4 L 1k 8 [E]22x3.5%x34| CB125D-2#Disk Washer 22%x3.5%34 1

17 W




H2% Electric Components

1

|

|
:

i () 4 R E L 4 R B
NO. | Code name Chinese Description Q ty
1 01020028 75 JEEMGO3B L:500 Ignition Coil MG03B L:500 1
2 01020024 FK 24 CDI-7S209-000 | CDI Unit Assembly CDI-ZSZ09-000 | 1
3 01020025 B Rectifier / Voltage Regulator 1
4 01020027 2k FE3SMQJ 10-ZS01A Relay MQJ10-ZS01A 1
5 01020011 A2 Flasher Relay 1
6 01020075 KT $5 1 2% Headlight Controller 1
7 10070001 R\ Horn 1
8 10080063 BB (MR R Complete Lock Set 1
9 | 10080063-1 EHS R (BOSSE 1) Complete Lock Set 1

19 W




ZUGHAR A4 Second Inlet System (0072501101)

B * & =5 7
10
= 6
pr— P 1 12 1

L &

© " =Y

\‘? :D 13 14 7

16 ]-:' |
o g O
8

i B 5 DS E A HoE
NO.| Code name Chinese Description Q ty
1 | 16156-1008-0100 | CG125D VK 4% i #8385 i Connecting Pipe 1
2 | 16157-1008-0000 | — /R 25 JE RS LIS R Hoop 2
3 | 16160-1008-0000 | CG125D &k 75 JE 2% & 14 Second Air Box Valve 1
4 | 16156-1008-0000 | CG125D Yk 4% i #8382 e Connection Pipe 1
5 | 16157-1008-0100 | — R4 UE AR I I & R 8 Hoop 1
6 | 18090-J034-0001 | CG150DZ S48 (Wb iR Gas Pump 1
7 | 1809B-1A66-00000Y | CG200—A SR S IE IR & 4 & Iron Pipe 1
8 | B166740406001670X | GB16674/NELIZFEME6 X 16 Bolt M6X16 2
9 | 90268-DAS0-0000 |  PW70 K S fEFF 42k & 4L 3 Paper Gasket 1
10 | 18110-LA66-0000 | CG200—AJE S AEFIE e 5 4H. Rubber Pipe 1
11 | 18097-1008-0000 | CGI125DJES MG E 1 R Clamp 2
12 | 18092-1A66-0000 | CG200-AJE S JEM I E 1 Rubber Pipe 1
13 | 18097-1008-0100 | CG125DJES MG E 11 R4 Clamp 1
14 | 18092-1008-0103 |  JRSIEIAGIE 11 -4% Rubber Pipe 1
15 | 18110-1008-0103 | JRSIFIA G 4L A 11 -4# Rubber Pipe 1
16 | 02010351-2 TURANS R E E H 1

320 W




2 ] J5 ¥ X Frame and Rear fork

E A

HE b % Bt
NO. [ ITtem Code Chinese Description Q ty
1 0201-250RTB-20 B /DH250 K T Frame / DH250 K+ 1
2 02012030 KahHl Emik () Engine Front Mounting Plate (Left)| 1
3 02012031 KEINHLE miR CH) Engine Rear Mounting Plate (Right) 1
4 | 02050069-2 A e A & Front Right Footrest Assembly 1
5 | 02020069-1 B ZE AR I AH & Front Left Footrest Assembly 1
6 | 02050070-2 G AR E Rear Right Footrest Assembly 1
7 | 02050070-1 Ja LR A S Rear Left Footrest Assembly 1
8 07010185 G E RS Rear Shock Absorber 2
9 02012007 JaFX Swingarm 1
10 02012024 BESOAT 2 Chain Adjuster 2
11 02012029 RENHLET R Engine Front Suspension Plate 1

322 W







¥ 5 RS A oL A FR B
NO. | Item Code Chinese Description Q ty
1 02012019 KENHAT BE 41 22 S 2 Engine Right Decorative Cover Bracket 1
2 02012018 K ENHLAE BG4 25 S 2 Engine Left Decorative Cover Bracket| 1
3 02012010 G R s R Rear Brake Pedal 1
4 07020128 R AR i Rear Brake Pedal Spring 1
5 02012009 ) <7 18 Side Stand 1
6 07020127 ) 7 B8 e Side Stand Spring 1
7 | 02012008 F B Main Stand 1
8 | 07020126 ESS RS Main Stand Spring 1
9 02012011 Ja R ZE B Ao B Rear Brake Pedal Bushing 1
10 02012012 5 R ZE AR o) ol Rear Brake Pedal Shaft 1
11 | 02012023 EX R Battery Bracket 1
12 02012020 Z A e E Battery Bracket Bushing 2
13 02012063 By 2% S Rectifier Bracket 1
14 02012016 JGHF AR Rear Grab Bar Left Bracket 1
15 02012015 JGHF AR Rear Grab Bar Right Bracket 1
16 02012025 JaHF Rear Grab Bar 1
17 02012032 BEATHEE R Tail Light Fixing Plate 1
18 02012021 J5 B R S A Rear License Plate Bracket 1
19 02012022 o5 BT <7 B Rear License Plate Light Bracket 1

RS Steering System

T

21

18

20
20

25 W




e 3 AR

2f . B

Fr 5 RIS A g
NO. | Item Code Chinese Description Q ty
1 02030797 7 et Handlebar 1
2 10020082 S4B Balance Weight 2
3 02030793 J7 AR R B Handlebar Clamp 1
4 02030795 JF AR R Handlebar Lower Press Plate 2
5 | 10020081-2 Hitg Right Handle Grip 1
6 | 10020081-1 e Left Handle Grip 1
7 10010128 HHEH K Right Combination Switch 1
8 10030022 I FE R A H A Left Handle Lever Assembly 1
9 10010127 FEHETFR Left Combination Switch 1
10 | 02030794 ERHR Upper Triple Clamp 1
11 | 12030068-6 A Upper Bearing 1
12 | 12030068-3 5 [ A T R Steering Stem Top Nut 1
13 | 12030068-2 EREE RS Adjusting Nut 1
14 | 12030068-1 B2 B Dust Cover 1
15 | 12030068-7 T & Lower Bearing 1
16 | 02030796 J7 IRk Steering Stem 1
17 02012017 TS B Headlock Mounting Plate 1
18 07010183 EIR G Front Left Shock Absorber 1
19 07010184 AR E A Front Right Shock Absorber 1
20 | 09050006 Mot (DOT) Orange Side Reflector (DOT) 2
21 12990044 H R Speedometer Cable Clip 2

326 W




B IREE B  front&tyre

\
—
a
6
3

i i o A R gL 3L 4 FR s
NO. [ ITtem Code Chinese Description Q ty

1 06010103 | Hif%&a/HiM%: 100/90-16 Front Tire / Size: 100/90-16 1

2 02040400 HI#9%/HD250/2.15-16  |Front Aluminum Wheel / HD250 /2.15-16| 1

3 04020064 B 75 Front Disc Brake Rotor 1

4 10040095 B R B Rs Inductive Counter 1

5 02012026 FIEAEUESS Front Wheel Spacer 1

6 15010052 EiE Front Wheel Axle 1

27T W




J5¥H8. BB  rear tyre

i i o A R gL 3L 4 FR s

NO. [ ITtem Code Chinese Description Q ty
1 06010104 | Ja#EAMiR/ A% :130/90-15 Rear Tire / Size: 130/90-15 1
2 02040401 JGERE Rear Aluminum Wheel 1
3 02012028 G A E Rear Rear Right Wheel Spacer 1
4 04020065 JE AR Rear Disc Brake Rotor 1
5 15010053 JGEC Rear Wheel Axle 1
6 02040402 iy Sprocket 1
7 02012027 G B Rear Wheel Bushing 1
8 / KOS58 Circlip @58 1
9 / AT Valve Stem 1
10 02040403 B2 428H-128L Chain 428H-128L 1

29 W




BER] Front Brake

1 2
P 5 A LR K
NO. [ ITtem Code Chinese Description Q ty
1 04010122 AR AR Sk Front Disc Brake Assembly 1
2 04010123 Ji B M) S Rear Disc Brake Assembly 1
3 04990013 JE R ZE e Rear Disc Brake Connecting Plate 1

031 W




MR Muffler

F] s
‘5‘ Y
NO. | Item Code T X E B A
1 | 01050096-1 Hhoe Descri '%\ 2
- AR G ST Oty
Muffler
1

032 T




BB

Rubber Accessories

- @
L)
oo

¥

X

Oe

7 1 2 13

P 5 A EDER K
NO. [ ITtem Code Chinese Description Q ty

1 06020176-1 /EE %ﬁﬁ%&?ﬂjA ( %%ﬂ‘% )| Fuel Tank Mounting Rubber A (with Bushing) 1

2 | 06020176-2 AL e 2B RB Rear Fuel Tank Mounting Rubber B 2

3 06020176-3 TAE AT BN Front Fuel Tank Locating Grommet| 2

4 | 06020176-4 SEY REES TR Chain Slider on Swing Arm 1

5 | 06020176-5 FEAWEEE (12mm) Chain Slider (12mm) 1

6 | 06020176-6 e ) 55 S LA Left Side Cover Grommet A 5

7 | 06020176-7 o 55 152 Bl B Left Side Cover Grommet B 1

8 | 06020176-8 BB MR Chain Guard Buffer Rubber 1

9 | 06020176-9 Z T BE R Battery Bracket Grommet 6
10 | 06020176-12 F PR E R Main Stand Shock Absorbing Rubber | 1
11 | 06020176-13 JG Vet S8 e Rear Fender Wire Grommet 1
12 | 06020176-14 AR T 25 Split Handlebar Rubber Plug 14
13 | 06020176-15 IR S R 2 o e Footrest Buffer Rubber Pad 2

034 W




INF. BER Wires and Cable

kt) /b‘

P (i A LR K
NO. [ ITtem Code Chinese Description Q ty
1 10050089 1K S A/DH250(FE ) |Instrument Cluster / DH250 (Miles)| 1
2 08020301 AREE Choke Cable 1
3 08020300 HE ALk Clutch Cable 1
4 08020299 2R Throttle Cable 1
5 08010147 F 4 Main Cable Harness 1

5036 W




Bt

covering parts

y

- 12
\ 16
P 5 A ED SR K
NO. [ ITtem Code Chinese Description Q ty
1 03010700 ATV HR AR, Front Fender Assembly 1
2 02012014 BIVEHR 57 48 Front Fender Bracket 1
3 03031011 T H S A S Main Cable Left Decorative Cover | 1
4 03031007 KAT B =B Headlight Bezel 1
5 03031010 FH A A RS Main Cable Right Decorative Cover 1
6 03031074 KRB B Engine Cover Assembly 2
7 03031012 iy Chain Guard 1
8 03010698 A ] 5 Left Side Cover 1
9 03010699 A 25 Right Side Cover 1
10 | 03031013 TH&® Toolbox Cover 1
11 03031008 THE& Toolbox 1
12 03031014 EEN Battery Box Cover 1
13 | 03031009 J5 Ve AT BY/DH250/PP | Rear Fender Front Section / DH250 /PP | 1
14 03031019 5 Ve bR AE 250 BB R R Rear Fender Left Cover Assembly | 1
15 03010710 5 Ve B R Rear Fender Assembly 1
16 03031018 JEVe R A REMAE S K |Rear Fender Right Cover Assembly| 1

038 W




TMEE&RER fuel tank & seat cushion

=
O

|

3

4

e 5 S LR K

NO. | Item Code Chinese Description Q ty
1 05030080 iR Fuel Tank 1
2 05010089 Al Seat 1
3 10040094 &I ER Sensor 1
4 10060005 AT Fuel Tank Switch 1

039 T




YT E&GMEE lighting fixtures & rearview mirror

P (i DA S B
NO. [ Ttem Code Chinese Description Q ty
1 09010096 il K AT /DH250 Front Headlight / DH250 1
2 09020155 EipaAEEd) Front Left Turn Signal Light 1
3 09020156 BUA H kT Front Right Turn Signal Light 1
4 09020157 IEvaAEEd) Rear Left Turn Signal Light 1
5 09020158 Ja A kT Rear Right Turn Signal Light 1
6 09030089 JG LR AT Rear License Plate Light 1
7 09030088 JGRIT Rear Tail Light 1
8 09040016 T 2R RAT Fuel Tank Decoration Light 2
9 | 09050005 ) RCA Red Rear Reflector 3

10 09060017 Ja R Rearview Mirror 1

340 W




T.HA Tool Kit

nhmmEN

P 5 A ED SR K
NO. [ ITtem Code Chinese Description Q ty
1 16010005 12-14FF 3R F Open Spanner(12-14) 1
2 16010004 8-10FF L F Open Spanner (8-10) 1
3 16010006 XS MR 22 T ] Dual-purpose Screwdriver 1
4 16010008 18X KL FEE T Spark Plug Box Spanner (S=18) 1
5 16010002 6mmpN 7S R TF Socket Head Screw Wrench(6mm) 1
6 10990074 HfE (12V7A) Battery 1

342 W




